
Case: 1:22-cv-02026-DCN  Doc #: 10  Filed:  01/10/23  1 of 36.  PageID #: 276



Case: 1:22-cv-02026-DCN  Doc #: 10  Filed:  01/10/23  2 of 36.  PageID #: 277



Case: 1:22-cv-02026-DCN  Doc #: 10  Filed:  01/10/23  3 of 36.  PageID #: 278



Case: 1:22-cv-02026-DCN  Doc #: 10  Filed:  01/10/23  4 of 36.  PageID #: 279



Case: 1:22-cv-02026-DCN  Doc #: 10  Filed:  01/10/23  5 of 36.  PageID #: 280



Case: 1:22-cv-02026-DCN  Doc #: 10  Filed:  01/10/23  6 of 36.  PageID #: 281



Case: 1:22-cv-02026-DCN  Doc #: 10  Filed:  01/10/23  7 of 36.  PageID #: 282



Case: 1:22-cv-02026-DCN  Doc #: 10  Filed:  01/10/23  8 of 36.  PageID #: 283



Case: 1:22-cv-02026-DCN  Doc #: 10  Filed:  01/10/23  9 of 36.  PageID #: 284
[...]
3PD00034300 324 219  Fairlawn Ave. @ 
Harvard Ave. 

SS to E. Br. of Black 
River 

 

3PD00034300 325 220  Fairlawn Ave. @ 
Cornell Ave. 

SS to E. Br. of Black 
River 

*Direct 

3PD00034300 326 221  Clark St. @ Winkles 
St. 

SS to E. Br. of Black 
River 

*Direct 

3PD00034300 328 238  840 Livermore Ln. SS to Black River  
3PD00034300 329 239  830 Salem Ave. 

(north of Fairwood 
Blvd.) 

SS to Black River  

3PD00034300 330 240 Gulf Rd.@  
Lafayette St. 

SS to Black River *Direct 

3PD00034300 334 260A  Dead end of West 
6th St. (north side of 
the road) 

W. Br. of Black River *Direct 

3PD00034300 336 263  W. 13th St. @ Bank 
St. 

SS to W. Br. of Black 
River 

*Direct 

3PD00034300 335 281  122 Winkles St. 
(north of Penn 
Central RR, south of 
Cleveland St.) 

SS to E. Br. of Black 
River 

*Direct 

3PD00034300 338 310  Hemlock Dr. @ Gulf 
Rd. 

SS to Black River  

3PD00034300 339 312  Gulf Rd. (east of 
entrance to WWTP) 

Black River via 
Ridgeway Ditch 

 

3PD00034300 341 N2  Mendel Ct. @ 
Florence Ct. 

SS to Black River  

3PD00034300 342 N6 Overbrook Road Lift 
Station 

SS to Black River *Direct 

3PD00034300 343 WSI  Ford Rd. 
approximately 150 
feet south of 
Regency Ct. (siphon 
head chamber) 

Black River  

3PD00034300 344 344 Bank St., midway 
between 12th and 

SS to W. Br. of Black 
River 

*Direct 

Case: 1:22-cv-02026  Doc #: 2-2  Filed:  11/09/22  2 of 3.  PageID #: 91



B-3 

NPDES 
Station 
Number 

Ohio 
EPA 

SSO ID 

Elyria 
SSO ID 

Location Receiving Waters 

Unpermitted 
SSO 

Monitoring 

Locations1 
13th Streets  
(approximately 100 
feet north of 263) 

 
1.  Locations marked with an asterisk (*) denote those locations Elyria will monitor to meet the 
requirements of Paragraph 14.a. “Direct” denotes SSO locations where continuous monitoring 
will be done. “Estimated” denotes SSO locations where overflow frequency and volume will be 
estimated utilizing hydraulic grade line (HGL) data obtained from the level monitors at SSOs 
202 and 208 to generate estimated 5-minute time step HGL data at the remaining “Estimated” 
SSO locations.  Elyria may seek approval from EPA to cease monitoring at these locations 
pursuant to the requirements set forth in Paragraph 14.b. 

Case: 1:22-cv-02026  Doc #: 2-2  Filed:  11/09/22  3 of 3.  PageID #: 92



 

C‐1 
 

APPENDIX C TO CONSENT DECREE 
Integrated Wet Weather Control Plan 

 
Control Measures Description of 

Control Measures 
Affected 

Overflows/ 
Outfalls1 

Design Criteria4, 5, 8 Performance Criteria2 Stage6 Critical 
Milestone 

for 
Achievement 

of Full 
Operation 

1 East Side 
Relief Sewer 
(ESRS) 
 

Finish construction 
of the ESRS, 
which is the sewer 
system that will 
provide flow relief 
to the East Side 
Interceptor.   

193, 194, 
199, 202, 
203, 204, 
205, 206, 
207, 208, 
209, 211, 
213, 214, 
217, 219, 
220, 221, 
240, 281, 
100, 101, 
189, 190 

Finish constructing the ESRS system 
such that all relief sewer pipes will be 
no more than 70% full during the 10-
year, 2-hour design storm and 
according to the following minimum 
diameter and approximate length 
specifications for each ESRS phase 
and location: 

 
1.  ESRS Phase 1: 

a. Phase 1d: minimum diameter of 
66 inches and approximate length 
of 5,300 feet. 

2. ESRS Phase 2:  
a. Gulf Road, between Poplar Street 

and Ohio Street: minimum 
diameter of 66 inches and 
approximate length of 2,300 feet; 
and 

b. Gulf Road, between Ohio Street 
and East Bridge Street, East 
Bridge Street between Gulf Road 
and East River Street, and East 
River Street between East Bridge 
Street and Clark Street: minimum 
diameter of 60 inches and 
approximate length of 2,700 feet. 

3. ESRS Phase 3: 
a. Phase 3a:  

i. Park Place, Broad Street and 
Park Avenue between Clark 
Street and Cambridge Avenue: 
minimum diameter of 48 inches 

1.  For each Overflow that the Agencies 
consider to be an SSO:  demonstration of 
SSO elimination using a 10-year, 2-hour 
storm; and    
 
2.  For each Overflow that the Agencies 
consider to be an CSO: 
 
a.  ≤ 4 CSOs in a typical year7; and 
b.  Footnote 3. 
 

I Phase 1: 
December 
31, 2024 
 
Phase 2:  
December 
31, 2028 
 
Phases 3 and 
4:  
December 
31, 2031 



 

C‐2 
 

Control Measures Description of 
Control Measures 

Affected 
Overflows/ 
Outfalls1 

Design Criteria4, 5, 8 Performance Criteria2 Stage6 Critical 
Milestone 

for 
Achievement 

of Full 
Operation 

and approximate length of 
1,600 feet; and 

ii. Park Avenue between 
Cambridge Avenue and 
Columbia Avenue: minimum 
diameter of 36 inches and 
approximate length of 2,300 
feet. 

b. Phase 3b:  
i. Clark Street between East River 

Street and Winkles Street: 
minimum diameter of 42 inches 
and approximate length of 
2,500 feet; and 

ii. Winkles Street between Clark 
Street and overflow 281 near 
Cleveland Street: minimum 
diameter of 24 inches and 
approximate length of 2,100 
feet. 

c. Phase 3c: minimum diameter of 
18 inches and approximate length 
of 3,000 feet. 

4. Phase 4: 
a. Phase 4a: minimum diameter of 

30 inches and approximate length 
of 1,300 feet; 

b. Phase 4b:  
i. Columbia Avenue between East 

River Street and Sherman 
Street: minimum diameter of 18 
inches and approximate length 
of 700 feet; and 

ii. Columbia Avenue between 
Sherman Street and Park 
Avenue: minimum diameter of 



C‐3 

Control Measures Description of 
Control Measures 

Affected 
Overflows/ 
Outfalls1 

Design Criteria4, 5, 8 Performance Criteria2 Stage6 Critical 
Milestone 

for 
Achievement 

of Full 
Operation 

30 inches and approximate 
length of 900 feet.  

c. Phase 4c: minimum diameter of
18 inches and approximate length
of 820 feet.

Locations of the segments identified 
in 1.a through 1.d, above, are shown 
in the ESRS Proposed Alignment 
Diagram, dated March 25, 2022, 
contained in Attachment 1 of this 
Appendix. 

2 Overflow 132 
Storm Sewer 
Construction 
and Rainfall 
Derived Inflow 
and Infiltration 
(RDI/I) Control 

Within the 
Overflow 132 
Corrective Action 
Area, 
disconnection of   
stormwater catch 
basins from the 
combined sewer 
and connection of 
the stormwater 
catch basins to the 
storm sewer. 

132 Complete the following work within 
the Overflow 132 Corrective Action 
Area as described below: 

1. Disconnect five stormwater catch
basins that are connected to the
combined sewer.  Connect the
stormwater catch basins to the existing
storm sewer.

Overflow 132 Corrective Action Area 
is shown in Attachment 2 to this 
Appendix 

1. ≤ 4 CSOs in a typical year; and
2. Footnote 3.

I Complete 

3 Overflow N6  
RDI/I Control, 
Construction of 
a New Lift 
Station, and 
Sewer System 
Improvements 

1. Implementation
of RDI/I work

2. Installation of a
second lift station
to increase wet
weather pumping
capacity of the
Overbrook Road
Lift Station.

N6 Complete the following work within 
the Overflow N6 Corrective Action 
Area as described below:  

1. Implement RDI/I control work as
described below:

a. disconnect all stormwater catch
basins that are connected to the
sanitary sewer, the number of which is
estimated to be 4.

Demonstration of SSO elimination using a 
10-year, 2-hour storm.

I December 
31, 2024 



 

C‐4 
 

Control Measures Description of 
Control Measures 

Affected 
Overflows/ 
Outfalls1 

Design Criteria4, 5, 8 Performance Criteria2 Stage6 Critical 
Milestone 

for 
Achievement 

of Full 
Operation 

3. Increase size of 
gravity sewer at 
force main  
discharge 

 
b.  disconnect all property roof drains, 
the number of which is estimated to be 
31. 
 
2. Construct a second lift station with 
minimum firm capacity (i.e., 
minimum pumping capacity with the 
largest pump out of service) of 220 
gallons per minute (GPM). 
 
3. Replace 800 linear feet of 8-inch 
sanitary sewer with 10-inch sanitary 
sewer along Overbrook Road at the 
location of the discharge from force 
main to increase capacity. 
 
Overflow N6 Corrective Action Area 
is shown in Attachment 3 to this 
Appendix 

4 Elyria 
wastewater 
treatment plant 
(WWTP) 
improvements 

Implementation of 
the following 
improvements at 
the Elyria WWTP: 
 
1.  Increase wet 
weather flow 
conveyance 
capacity to the 
WWTP 
Intermediate 
Storage Tanks. 
 
2.  Upgrade the 
WWTP to provide 
a peak treatment 

WWTP 
Outfall 001 

Implement the following 
improvements at the Elyria WWTP as 
described below: 
 
1.  Install the necessary additional 
piping and structures to allow the 
conveyance of a peak flow of at least 
10 MGD from the East Screening 
Building (a.k.a., East Headworks 
Building) to the Intermediate Storage 
Tanks, which are the tanks that 
formerly were intermediate clarifiers. 
 
2.  Upgrade the WWTP treatment 
capacity to provide sustained full 
treatment (i.e., continuous treatment 

Provide full treatment for all flows up to 40 
MGD through the WWTP. Whenever flow 
to the WWTP exceeds 40 MGD, provide 
sustained full treatment for flow rate of 40 
MGD through the WWTP to meet Elyria’s 
NPDES permit effluent limits.  
 
 
  

I December 
31, 2026 



 

C‐5 
 

Control Measures Description of 
Control Measures 

Affected 
Overflows/ 
Outfalls1 

Design Criteria4, 5, 8 Performance Criteria2 Stage6 Critical 
Milestone 

for 
Achievement 

of Full 
Operation 

capacity of 40 
million gallons per 
day (MGD). 

of flows through preliminary, primary, 
and secondary treatment followed by 
disinfection for a minimum of 24 
hours) of 40 MGD by making all 
necessary improvements and changes 
to the following WWTP processes, 
operations, infrastructure, and 
equipment:  

a. Primary settling tanks; and 
b. Activated sludge aeration tanks 

 
5 Chemically 

Enhanced 
Primary 
Treatment 
(CEPT) and 
High Rate 
Disinfection 
(HRD) 
(“CEPT/HRD”) 

Provide CEPT in 
the 1.6 MG wet 
weather storage 
tank (WWST) 
followed by HRD 
to treat flows that 
exceed the Elyria 
WWTP wet 
weather storage 
and WWTP 
treatment capacity.  
 
 
 

WWTP 
Bypass 
Outfall 003  

1.  Install all necessary additional 
headworks and screening structures 
and equipment to accommodate flows 
up to124 MGD peak wet weather flow 
to the CEPT/HRD system.  
 
2.  Provide CEPT followed by HRD to 
treat wet weather flows that exceed 
the WWTP treatment capacity.  The 
CEPT/HRD shall have a treatment 
capacity of 124 MGD and a surface 
overflow rate (SOR) of 7,000 gallons 
per day per square foot (gpd/ft2). 
 
3.  Design, install, and implement all 
necessary hydraulic and structural 
modifications to the existing 1.6 
million-gallon (MG) WWST; and 
install and construct all necessary new 
infrastructure to implement CEPT for 
flows up to 124 MGD and to meet the 
Performance Criteria. 
 

1.  Numeric Performance Criteria 
 
a.  Except as provided in 1.b below, the 
following Numeric Performance Criteria 
apply for the duration of the Consent 
Decree: 
 
i.  The 7-day arithmetic mean of Qualifying 
Samples collected and analyzed on a 
continuous, rolling basis in accordance with 
Section 3 of Appendix D shall not exceed 
40 mg/l total suspended solids (TSS);  
 
ii.  The 7-day geomean of Qualifying 
Samples collected and analyzed on a 
continuous rolling basis in accordance with 
Section 3 of Appendix D shall not exceed 
284/100 ml E. coli when chlorinating; and 
 
iii.  Total residual chlorine (TRC) shall not 
exceed 0.038 mg/l in any sample collected 
and analyzed in accordance with Section 3 
of Appendix D, when chlorinating. If Elyria 
has received approval from EPA and Ohio 

I December 
31, 2034 



 

C‐6 
 

Control Measures Description of 
Control Measures 

Affected 
Overflows/ 
Outfalls1 

Design Criteria4, 5, 8 Performance Criteria2 Stage6 Critical 
Milestone 

for 
Achievement 

of Full 
Operation 

4.  Design, install, and implement the 
HRD system, which shall be 
comprised of a chlorine contact 
basin(s) to chlorinate, and a 
dechlorination feed system to 
subsequently dechlorinate, the CEPT 
effluent for flows up to 124 MGD and 
to meet the Performance Criteria.  If 
Elyria has identified an alternative 
disinfection technology that Elyria 
would like to use instead of 
chlorination (and dechlorination) in 
the HRD system, Elyria shall seek 
approval from EPA and Ohio EPA to 
use the selected alternative 
disinfection technology. Elyria shall 
seek approval from the Agencies as 
soon as possible and prior to designing 
the HRD system.  
  
5.  Install all necessary chemical (e.g., 
coagulant, flocculant, chlorination, 
dechlorination, etc.) feed and mixing 
equipment and tankage to implement 
CEPT/HRD for flows up to 124 MGD 
and to meet the Performance Criteria. 
 
 

EPA to use an alternative disinfection 
technology that is not a chlorine-based 
disinfectant, Elyria shall be responsible for 
meeting the Numeric Performance Criteria 
of the appropriate alternative disinfection 
residual parameter at the concentration 
necessary to meet the appropriate Water 
Quality Criteria established by the State of 
Ohio for the Lake Erie Basin. 
 
b.  Following the CM 5 Phase 1 Post-
Construction Monitoring Period described 
in Section 3 of Appendix D and for the 
duration of the Consent Decree thereafter, 
any NPDES permit effluent limitations for 
TSS, E. coli, and/or TRC (or the 
appropriate alternative disinfection residual 
parameter) apply instead of the Numeric 
Performance Criteria set forth above, if 
both: 
 
i.   There is an NPDES permit with numeric 
effluent limitations and monitoring 
requirements for discharges from the 
CEPT/HRD for the specific parameter – 
TSS, E. coli and/or TRC (or the appropriate 
alternative disinfection residual parameter) 
– that are legally in effect (i.e., the 
limitations and requirements are not stayed) 
and those effluent limitations and 
monitoring requirements do not include, 
incorporate or otherwise account for flows 
that do not go through the CEPT/HRD; and 
 
ii.  Elyria provides written notification to 
the U.S. EPA and Ohio EPA in accordance 



 

C‐7 
 

Control Measures Description of 
Control Measures 

Affected 
Overflows/ 
Outfalls1 

Design Criteria4, 5, 8 Performance Criteria2 Stage6 Critical 
Milestone 

for 
Achievement 

of Full 
Operation 

with Section XVI (Notices) of the Consent 
Decree of these facts.  The date on which 
the NPDES permit effluent limits begin to 
apply in lieu of the Numeric Performance 
Criteria set forth above for TSS, E. coli 
and/or TRC (or the appropriate alternative 
disinfection residual parameter) shall be the 
date of the written notification, provided 
that both of these conditions are met. 
 
c.  Nothing in these Numeric Performance 
Criteria relieves Elyria of any permit 
obligations.   
 
2.  Operational Performance Criteria  
 
a.  Elyria shall not discharge from the 
CEPT/HRD until treatment at the WWTP 
has been maximized up to the WWTP 
capacity of 40 MGD.  
 
b. Elyria shall not discharge from any 
bypass that conveys flow around the 
CEPT/HRD or any portion of the WWTP 
until: (i) treatment at the WWTP has been 
maximized up to the WWTP treatment 
capacity of 40 MGD; and (ii) treatment 
CEPT/HRD has been maximized up to the 
CEPT/HRD treatment capacity of 124 
MGD.  

6 West Side 
Interceptor 
Relief Point 
Regulator 
Modification 

Raising of the weir 
located at the West 
Side Interceptor 
(WSI) overflow 
relief point (a.k.a., 
Overflow WSI). 

WSI Raise the WSI weir elevation by a 
minimum of 0.76 feet. 

Demonstration of SSO elimination using a 
10-year, 2-hour storm.  

I December 
31, 2027 



 

C‐8 
 

Control Measures Description of 
Control Measures 

Affected 
Overflows/ 
Outfalls1 

Design Criteria4, 5, 8 Performance Criteria2 Stage6 Critical 
Milestone 

for 
Achievement 

of Full 
Operation 

7-1 Mussey 
Conveyance 
and Storage for 
Overflows 147 
and 263 

 

1. Construction of 
a relief sewer 
system, which is 
called the Mussey 
Conveyance, to 
reduce discharges 
from Overflows 
147 and 263. 
 
2.  Construction of 
storage to reduce 
discharges from 
Overflow 147. 
 
3.  Construction of 
storage to reduce 